
SA021
DUAL ADJUSTABLE PULLEY



7

8

9

12

13

14







5

Item NO. Description QTY Item NO. Description QTY

1 Main Frame 2 36 Cage Fixure 12

2 Connection Frame 1 38 Hand Strap 1 2

3 Left Slide Tube 1 39 Leg Strap 1

4 Right Slide Tube 1 40 Tricep Rope 1

5 Top Rail Frame 1 41 Hook 5

6 Inner Shroud 2 42 Hand Strap 2 2

7 Outer Shroud 2 43 Rubber Foot 4

8 Logo Cover Plate 4 44 Hex Head Bolt M10*125 12

9 Bottom Connection Frame 1 45 Hex Head Bolt M8*95 2

10 Left Slide Sleeve 1 46 Hex Head Bolt M10*95 8

11 Right Slide Sleeve 1 47 Hex Head Bolt M10*55 2

12 Double Pulley Bracket 2 48 Hex Head Bolt M10*50 10

13 Guide Rod 4 49 Button Head Cap Screw M8*40 4

14 Pulley Bracket 2 50 Flat Phillips Screw M5*20 24

15 Pop Pin 2 51 Socket Head Screw M8*10 4

16 52 Socket Head Screw M5*3 12

17 Top Plate 2 53 Cross Recess Pan Head Screw M5*15 20

18 Weight Pin 2 54 Washer φ11*φ20*2 68

19 Rubber Foot 4 55 Nylon Nut M10 36

20 Fixing Sleeve 4 56 Nylon Nut M8 6

21 Fixed Plate 2 57 Cable 2

22 Plug 2 58 Washer φ9*φ16*1.6 4

23 Bushing 4 59 Short Pull Handle 1

24 Bushing 4 60 Grip 2

25 Pulley 12 61 Long Handle 1

26  62 Shaft 2

27 Hex Flange Nut 4 63 Button Head Cap Screw M6*12 4

28 Sleeve 4 64 Nut M6 4

29 Skidding 4 65 Rubber Plug 4

30 Aluminum Ring φ25 2 66 Grip 2

31 Grip 2 67 Aluminum Ring φ32 2

32 Aluminum Cap φ25 2 68 Aluminum Cap φ32 2

33 4.5" Pulley 4 69 Flat Head Cap Screw M6*16 2

34 Bushing 2 70 O ring rubber seal 4

35 Plug 2 71 Hex Head Bolt M10*45 4



6

4
4

5
4

2
8

5
3

5
5
2
4
5
4

2

7
5
3

8
5
6

4
9

5
1

5
6

4
5

3
2

5
2

6
3
6
4
2
8

5
8

2
9

2
1
5
4
4
4

1
5

2
0

9
4
4

6
8

5

1

6
4
3

5
4

3
3
5
4
4
8

4
6

5
5
5
43
5
2
5
2
4
5
4
4
6

5
5
5
4

4
7

5
4

3
4

5
5
5
4

5
4 5
5

3
6
5
0

3
1

3
3

1
7

5
5

5
4

1
8

4
8
5
4
2
5

2
7

3

5
2

7
1

5
4

4
2

2
5

3
84
1

1
2

2
3

5
4

2
7

6
2

5
5

5
8 5
6

5
7

1
4

1
3

1
1

1
04

3
0

2
2

1
9

6
5

4
0

3
9

6
6

6
9

5
2
6
7



7



8



9

STEP 1

48

46

24
54

54

54
55

24

54 55

3

45
58

12
23

56

58

11
38

42

46

48

54

54
55

55
54

1

25
33

57

Item NO. Description QTY Item NO. Description QTY

1 Main Frame 1 42 1

3 Left Slide Tube 1 45 Hex Head Bolt M8*95 1

11 Right Slide Sleeve 1 46 Hex Head Bolt M10*95 4

12 Double Pulley Bracket 1 48 Hex Head Bolt M10*50 4

23 Bushing φ28*φ22*φ16*18 2 54 Washer φ11*φ20*2 16

55 Nylon Nut M10 8

56 Nylon Nut M8 1

57 Cable 1

58 Washer φ9*φ16*1.6 2

Hand Strap 2

24 Bushing 2

25 Pulley 3

33 4.5" Pulley 2

38 Hand Strap 1 1

When installing the steel cable, the customer needs 
to avoid passing above the baffle and under the
 baffle as shown in the picture to avoid breakage. 

NOTE:



10

STEP 2

14

17

Item NO. Description QTY

14 Pulley Bracket 1

17 Top Plate 1



11

STEP 3

7

8
53

44 54
21 1 554 55 538

4454 9 5554

6 2

Item NO. Description QTY Item NO. Description QTY

1 Main Frame 2 9 Bottom Connection Frame 1

2 Connection Frame 1 21 Fixed Plate 2

5 Top Rail Frame 1 44 Hex Head Bolt M10*125 12

6 Inner Shroud 2 53 Cross Recess Pan Head Screw M5*15 20

7 Outer Shroud 2 54 Washer φ11*φ20*2 24

8 Logo Cover Plate 4 55 Nylon Nut M10 12



12



13



14


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



